Report No.: 2540501R-RFUSV03S-A

> DEKRA

TX ac20_5785MHz_H

TX ac20_5785MHz_V

site v-CBO3 site ¥-CBo3
Condition :3m ,Horizontal Condition :3m  ,Vertical
Mode X_ac20_5785MHz Mode X_ac26_5785MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
100, 100
87,5 875
750 FCC_15.407_PK 750 FCC_15.407_PK
mmr mrm
625 625
FCC_15.407_AV FCC_15.407_AV
500 1 500 B
37.5| 37.5|
250 250
125 125
1000 8800, 5600, 24400 32200, 40000 1000 8800, 16600 24400, 32200. 40000
Frequency (MHz) Frequency (MH2)
No. Frequency  level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
MHz dBuV/m  dBuV/m a8 EENY d8/m MHz dBuV/m  dBuV/m @ dBuV dB/m
1 11578.808  45.47  74.68  -28.53  47.38 -1.83 Peak 1 11578.088  44.84  74.88  -29.16  46.67  -1.83  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Less - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site iHY-CBO3 site :HY-CB03
Condition :3m ,Horizontal Condition :3m  ,Vertical
Mode X_ac20_5825MHz Mode X_ac26_5825MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
100, 100
87,5 875
750 FCC_15.407_PK 750 FCC_15.407_PK
mmr mrm
625 625
FCC_15.407_AV FCC_15.407_AV
500 B 500 |
37.5| 37.5|
250 250
125 125
1000 8800, 5600, 24400 32200, 40000 1000 8800, 16600 24400, 32200. 40000
Frequency (MHz) Frequency (MH2)
No. Frequency  level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
MHz dBuV/m  dBuV/m a8 EENY d8/m MHz dBuV/m  dBuV/m @ dBuV dB/m
1 11650.806  45.80  74.08  -29.80  46.88 -1.88  Peak 1 11656.088  44.99  74.88  -29.81  46.87  -1.88  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Less - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

and not show in test report.

Page: 28 of 66




Report No.: 2540501R-RFUSV03S-A

> DEKRA

TX ac40_5190MHz_H

TX ac40_5190MHz_V

site v-CBO3 site ¥-CBo3
Condition :3m ,Horizontal Condition :3m  ,Vertical
Mode X_acap_5190MHz Mode X_acd@_5190MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
100, 100
87,5 875
750 FCC_15.407_PK 750 FCC_15.407_PK
mmr mrm
625 625
FCC_15.407_AV FCC_15.407_AV
500 500
1 1
37.5| 37.5|
250 250
125 125
1000 8800, 5600, 24400 32200, 40000 1000 8800, 16600 24400, 32200. 40000
Frequency (MHz) Frequency (MH2)
No. Frequency  level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
MHz dBuV/m  dBuV/m a8 EENY d8/m MHz dBuV/m  dBuV/m @ dBuV dB/m
1 le38e.eee  42.97  68.22  -25.25  47.76 -4.79  Peak 1 16380.088  43.26  68.22  -25.82  47.99  -4.79  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Less - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site iHY-CBO3 site :HY-CB03
Condition :3m ,Horizontal Condition :3m  ,Vertical
Mode X_acap_5230MHz Mode X_acd8_5230MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
100, 100
87,5 875
750 FCC_15.407_PK 750 FCC_15.407_PK
mmr mrm
625 625
FCC_15.407_AV FCC_15.407_AV
500 500
1 1
37.5| 37.5|
250 250
125 125
1000 8800, 5600, 24400 32200, 40000 1000 8800, 16600 24400, 32200. 40000
Frequency (MHz) Frequency (MH2)
No. Frequency  level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
MHz dBuV/m  dBuV/m a8 EENY d8/m MHz dBuV/m  dBuV/m @ dBuV dB/m
1 le46e.60@  43.39  68.22  -24.83  48.31 -4.92  Peak 1 10460.088  42.78  68.22  -25.44  47.78  -4.92  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Less - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

and not show in test report.
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Report No.: 2540501R-RFUSV03S-A

> DEKRA

TX ac40_5755MHz_H

TX ac40_5755MHz_V

site v-CBO3 site ¥-CBo3
Condition :3m ,Horizontal Condition :3m  ,Vertical
Mode X_acap_5755MHz Mode X_acd8_5755MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
100, 100
87,5 875
750 FCC_15.407_PK 750 FCC_15.407_PK
mmr mrm
625 625
FCC_15.407_AV FCC_15.407_AV
500 | 500 1
37.5| 37.5|
250 250
125 125
1000 8800, 5600, 24400 32200, 40000 1000 8800, 16600 24400, 32200. 40000
Frequency (MHz) Frequency (MH2)
No. Frequency  level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
MHz dBuV/m  dBuV/m a8 EENY d8/m MHz dBuV/m  dBuV/m @ dBuV dB/m
1 11518.808  44.67  74.8  -29.33  46.59 41.92  Peak 1 11518.088  45.55  74.88  -28.45  47.47  -1.92  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Less - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site iHY-CBO3 site :HY-CB03
Condition :3m ,Horizontal Condition :3m  ,Vertical
Mode X_acap_5795MHz Mode X_acd@_5795MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
100, 100
87,5 875
750 FCC_15.407_PK 750 FCC_15.407_PK
mmr mrm
625 625
FCC_15.407_AV FCC_15.407_AV
500 1 500 1
37.5| 37.5|
250 250
125 125
1000 8800, 5600, 24400 32200, 40000 1000 8800, 16600 24400, 32200. 40000
Frequency (MHz) Frequency (MH2)
No. Frequency  level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
MHz dBuV/m  dBuV/m a8 EENY d8/m MHz dBuV/m  dBuV/m @ dBuV dB/m
1 11598.808  45.22  74.68  -28.78  47.08 -1.86  Peak 1 11599.088  45.22  74.88  -28.78  47.88  -1.86  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Less - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

and not show in test report.
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Report No.: 2540501R-RFUSV03S-A

> DEKRA

TX ac80_5210MHz_H

TX ac80_5210MHz_V

site v-CBO3 site ¥-CBo3
Condition :3m ,Horizontal Condition :3m  ,Vertical
Mode X_ac80_5210MHz Mode X_ac38_5210MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
100, 100
87,5 875
750 FCC_15.407_PK 750 FCC_15.407_PK
mmr mrm
625 625
FCC_15.407_AV FCC_15.407_AV
500 500
1 1
37.5| 37.5|
250 250
125 125
1000 8800, 5600, 24400 32200, 40000 1000 8800, 16600 24400, 32200. 40000
Frequency (MHz) Frequency (MH2)
No. Frequency  level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
MHz dBuV/m  dBuV/m a8 EENY d8/m MHz dBuV/m  dBuV/m @ dBuV dB/m
1 10420.60@  43.34  68.22  -24.88  48.28 -4.86  Peak 1 1p420.088  43.13  68.22  -25.89  47.99  -4.86  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Less - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site iHY-CBO3 site :HY-CB03
Condition :3m ,Horizontal Condition :3m  ,Vertical
Mode X_ac80_5775MHz Mode X_ac38_5775MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
100, 100
87,5 875
750 FCC_15.407_PK 750 FCC_15.407_PK
mmr mrm
625 625
FCC_15.407_AV FCC_15.407_AV
500 B 500 .
37.5| 37.5|
250 250
125 125
1000 8800, 5600, 24400 32200, 40000 1000 8800, 16600 24400, 32200. 40000
Frequency (MHz) Frequency (MH2)
No. Frequency  level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
MHz dBuV/m  dBuV/m a8 EENY d8/m MHz dBuV/m  dBuV/m @ dBuV dB/m
1 11558.808  45.73  74.08  -28.27  47.53 -1.88  Peak 1 11556.088  44.76  74.88  -29.38  46.56  -1.88  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Less - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

and not show in test report.
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Report No.: 2540501R-RFUSV03S-A

> DEKRA

TX ax20_5180MHz_H

TX ax20_5180MHz_V

site v-CBO3 site ¥-CBo3
Condition :3m ,Horizontal Condition :3m  ,Vertical
Mode X_ax20_5180MHz Mode X_ax26_5180MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
100, 100
87,5 875
750 FCC_15.407_PK 750 FCC_15.407_PK
mmr mrm
625 625
FCC_15.407_AV FCC_15.407_AV
500 500
1 1
37.5| 37.5|
250 250
125 125
1000 8800, 5600, 24400 32200, 40000 1000 8800, 16600 24400, 32200. 40000
Frequency (MHz) Frequency (MH2)
No. Frequency  level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
MHz dBuV/m  dBuV/m a8 EENY d8/m MHz dBuV/m  dBuV/m @ dBuV dB/m
1 10368.808  42.51  68.22  -25.71  47.27 -4.76  Peak 1 16360.088  43.33  68.22  -24.89  48.89  -4.76  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Less - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site iHY-CBO3 site :HY-CB03
Condition :3m ,Horizontal Condition :3m  ,Vertical
Mode X_ax20_5220MHz Mode X_ax26_5220MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
100, 100
87,5 875
750 FCC_15.407_PK 750 FCC_15.407_PK
mmr mrm
625 625
FCC_15.407_AV FCC_15.407_AV
500 500
1 1
37.5| 37.5|
250 250
125 125
1000 8800, 5600, 24400 32200, 40000 1000 8800, 16600 24400, 32200. 40000
Frequency (MHz) Frequency (MH2)
No. Frequency  level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
MHz dBuV/m  dBuV/m a8 EENY d8/m MHz dBuV/m  dBuV/m @ dBuV dB/m
1 10448.808  42.55  68.22  -25.67  47.45 -4.98  Peak 1 1p440.088  42.45  68.22  -25.77  47.35  -4.98  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Less - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

and not show in test report.
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Report No.: 2540501R-RFUSV03S-A

> DEKRA

TX ax20_5240MHz_H

TX ax20_5240MHz_V

site v-CBO3 site ¥-CBo3
Condition :3m ,Horizontal Condition :3m  ,Vertical
Mode X_ax20_5240MHz Mode X_ax26_5240MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
100, 100
87,5 875
750 FCC_15.407_PK 750 FCC_15.407_PK
mmr mrm
625 625
FCC_15.407_AV FCC_15.407_AV
500 500
1 1
37.5| 37.5|
250 250
125 125
1000 8800, 5600, 24400 32200, 40000 1000 8800, 16600 24400, 32200. 40000
Frequency (MHz) Frequency (MH2)
No. Frequency  level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
MHz dBuV/m  dBuV/m a8 EENY d8/m MHz dBuV/m  dBuV/m @ dBuV dB/m
1 led4ge.eee  42.87  68.22  -25.35  47.78 -4.91  Peak 1 10480.088  43.66  68.22  -24.56  48.57  -4.91  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Less - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site iHY-CBO3 site :HY-CB03
Condition :3m ,Horizontal Condition :3m  ,Vertical
Mode X_ax20_5745MHz Mode X_ax26_5745MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
100, 100
87,5 875
750 FCC_15.407_PK 750 FCC_15.407_PK
mmr mrm
625 625
FCC_15.407_AV FCC_15.407_AV
500 1 500 B
37.5| 37.5|
250 250
125 125
1000 8800, 5600, 24400 32200, 40000 1000 8800, 16600 24400, 32200. 40000
Frequency (MHz) Frequency (MH2)
No. Frequency  level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
MHz dBuV/m  dBuV/m a8 EENY d8/m MHz dBuV/m  dBuV/m @ dBuV dB/m
1 11498.808  45.41  74.08  -28.59  47.48 41.99  Peak 1 11499.088  44.94  74.88  -29.86  46.93  -1.99  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Less - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

and not show in test report.
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Report No.: 2540501R-RFUSV03S-A

> DEKRA

TX ax20_5785MHz_H

TX ax20_5785MHz_V

site v-CBO3 site ¥-CBo3
Condition :3m ,Horizontal Condition :3m  ,Vertical
Mode X_ax20_5785MHz Mode X_ax26_5785MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
100, 100
87,5 875
750 FCC_15.407_PK 750 FCC_15.407_PK
mmr mrm
625 625
FCC_15.407_AV FCC_15.407_AV
500 Y 500 1
37.5| 37.5|
250 250
125 125
1000 8800, 5600, 24400 32200, 40000 1000 8800, 16600 24400, 32200. 40000
Frequency (MHz) Frequency (MH2)
No. Frequency  level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
MHz dBuV/m  dBuV/m a8 EENY d8/m MHz dBuV/m  dBuV/m @ dBuV dB/m
1 11578.808  44.93  74.08  -29.87  46.76 -1.83 Peak 1 11578.088  45.33  74.88  -28.61  47.22  -1.83  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Less - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site iHY-CBO3 site :HY-CB03
Condition :3m ,Horizontal Condition :3m  ,Vertical
Mode X_ax20_5825MHz Mode X_ax26_5825MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
100, 100
87,5 875
750 FCC_15.407_PK 750 FCC_15.407_PK
mmr mrm
625 625
FCC_15.407_AV FCC_15.407_AV
500 B 500 )
37.5| 37.5|
250 250
125 125
1000 8800, 5600, 24400 32200, 40000 1000 8800, 16600 24400, 32200. 40000
Frequency (MHz) Frequency (MH2)
No. Frequency  level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
MHz dBuV/m  dBuV/m a8 EENY d8/m MHz dBuV/m  dBuV/m @ dBuV dB/m
1 11650.806  44.78  74.08  -29.22  46.66 -1.88  Peak 1 11650.088  45.18  74.88  -28.82  47.86  -1.88  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Less - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

and not show in test report.
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Report No.: 2540501R-RFUSV03S-A

> DEKRA

TX ax40_5190MHz_H

TX ax40_5190MHz_V

site v-CBO3 site ¥-CBo3
Condition :3m ,Horizontal Condition :3m  ,Vertical
Mode X_axa8_5190MHz Mode X_ax48_5190MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
100, 100
87,5 875
750 FCC_15.407_PK 750 FCC_15.407_PK
mmr mrm
625 625
FCC_15.407_AV FCC_15.407_AV
500 500
1 1
37.5| 37.5|
250 250
125 125
1000 8800, 5600, 24400 32200, 40000 1000 8800, 16600 24400, 32200. 40000
Frequency (MHz) Frequency (MH2)
No. Frequency  level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
MHz dBuV/m  dBuV/m a8 EENY d8/m MHz dBuV/m  dBuV/m @ dBuV dB/m
1 1le38e.608  42.36  68.22  -25.86  47.15 -4.79  Peak 1 16380.088  42.14  68.22  -26.88  46.93  -4.79  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Less - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site iHY-CBO3 site :HY-CB03
Condition :3m ,Horizontal Condition :3m  ,Vertical
Mode X_axa8_5230MHz Mode X_ax48_5230MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
100, 100
87,5 875
750 FCC_15.407_PK 750 FCC_15.407_PK
mmr mrm
625 625
FCC_15.407_AV FCC_15.407_AV
500 500
1 1
37.5| 37.5|
250 250
125 125
1000 8800, 5600, 24400 32200, 40000 1000 8800, 16600 24400, 32200. 40000
Frequency (MHz) Frequency (MH2)
No. Frequency  level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
MHz dBuV/m  dBuV/m a8 EENY d8/m MHz dBuV/m  dBuV/m @ dBuV dB/m
1 10460.808  42.65  68.22  -25.57  47.57 -4.92  Peak 1 10460.088  43.63  68.22  -24.53  48.55  -4.92  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Less - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

and not show in test report.
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Report No.: 2540501R-RFUSV03S-A

> DEKRA

TX ax40_5755MHz_H

TX ax40_5755MHz_V

site v-CBO3 site ¥-CBo3
Condition :3m ,Horizontal Condition :3m  ,Vertical
Mode X_axa8_5755MHz Mode X_ax48_5755MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
100, 100
87,5 875
750 FCC_15.407_PK 750 FCC_15.407_PK
mmr mrm
625 625
FCC_15.407_AV FCC_15.407_AV
500 | 500 -
37.5| 37.5|
250 250
125 125
1000 8800, 5600, 24400 32200, 40000 1000 8800, 16600 24400, 32200. 40000
Frequency (MHz) Frequency (MH2)
No. Frequency  level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
MHz dBuV/m  dBuV/m a8 EENY d8/m MHz dBuV/m  dBuV/m @ dBuV dB/m
1 11518.808  44.85  74.68  -29.14  46.78 41.92  Peak 1 11518.088  43.82  74.88  -30.18  45.74  -1.92  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Less - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site iHY-CBO3 site :HY-CB03
Condition :3m ,Horizontal Condition :3m  ,Vertical
Mode X_axa8_5795MHz Mode X_ax48_5795MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
100, 100
87,5 875
750 FCC_15.407_PK 750 FCC_15.407_PK
mmr mrm
625 625
FCC_15.407_AV FCC_15.407_AV
500 Y 500 -
37.5| 37.5|
250 250
125 125
1000 8800, 5600, 24400 32200, 40000 1000 8800, 16600 24400, 32200. 40000
Frequency (MHz) Frequency (MH2)
No. Frequency  level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
MHz dBuV/m  dBuV/m a8 EENY d8/m MHz dBuV/m  dBuV/m @ dBuV dB/m
1 11598.808  45.89  74.68  -28.91  46.95 -1.86  Peak 1 11599.088  43.74  74.88  -30.26  45.60  -1.86  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Less - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

and not show in test report.
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Report No.: 2540501R-RFUSV03S-A

> DEKRA

TX ax80_5210MHz_H

TX ax80_5210MHz_V

site v-CBO3 site ¥-CBo3
Condition :3m ,Horizontal Condition :3m  ,Vertical
Mode X_ax80_5210MHz Mode X_ax38_5210MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
100, 100
87,5 875
750 FCC_15.407_PK 750 FCC_15.407_PK
mmr mrm
625 625
FCC_15.407_AV FCC_15.407_AV
500 500
1 1
37.5| 37.5|
250 250
125 125
1000 8800, 5600, 24400 32200, 40000 1000 8800, 16600 24400, 32200. 40000
Frequency (MHz) Frequency (MH2)
No. Frequency  level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
MHz dBuV/m  dBuV/m a8 EENY d8/m MHz dBuV/m  dBuV/m @ dBuV dB/m
1 10420.808  42.65  68.22  -25.57  47.51 -4.86  Peak 1 1p420.088  42.54  68.22  -25.68  47.48  -4.86  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Less - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site iHY-CBO3 site :HY-CB03
Condition :3m ,Horizontal Condition :3m  ,Vertical
Mode X_ax80_S775MHz Mode X_ax38_5775MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
100, 100
87,5 875
750 FCC_15.407_PK 750 FCC_15.407_PK
mmr mrm
625 625
FCC_15.407_AV FCC_15.407_AV
500 | 500 .
37.5| 37.5|
250 250
125 125
1000 8800, 5600, 24400 32200, 40000 1000 8800, 16600 24400, 32200. 40000
Frequency (MHz) Frequency (MH2)
No. Frequency  level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
MHz dBuV/m  dBuV/m a8 EENY d8/m MHz dBuV/m  dBuV/m @ dBuV dB/m
1 11550.808 4465  74.68  -29.34  46.46 -1.88  Peak 1 11550.088  44.57  74.88  -29.43  46.37  -1.88  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Less - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

and not show in test report.

Page: 37 of 66




Report No.: 2540501R-RFUSV03S-A

>

DEKRA

TX ax80_5775MHz_H

TX ax80_5775MHz_V

site v-CBO3
Condition :3m  ,Horizontal
Mode X_ax80_5775MHz
Test BY shton

Level (dBuV/im)

Date: 2025.04-28

100
87.5
754
625
FCC 30M-16
50
L 1
37.5| 3
3 4
250 1 2
125
30 224, 418, 612, 806. 1000
Frequency (MHz)
No Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV 4B /m
1 83.350 22.71 40.08 -17.29 52.53 -29.82 QP
2 199.75@ 20.38 43.50 -23.12 47.21 -26.83 QP
3 399.578 24.67 46.08 -21.33 44.92 -20.25 QP
4 663.41@ 26.19 46.00 -19.81 48.89 -14.7@ QP
5 808.188 37.06 46.08 -8.94 49.55 -12.49 QP
3 1000 .000 43.53 54.00 -l0.47 54.06 -10.53 QP
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission under 38MHz was not included since the emission levels are

very low against the limit.

Site ¥-c803
Condition :3m  ,Vertical
Mode X_ax88_5775MHz
Test BY :Ashton
Level (dBuV/m) Date: 20260428
100,
875
750
625
FCC 30M-1G
500
e
37.5| L]
. 5
250 12 3
125
30 224, 18, 612, 806. 1000
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level
Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 84.320 24.93  40.00  -15.87 s4.82  -29.89 QP
2 133.790 23.66  43.50  -19.84  48.59  -24.93 QP
3 399.578 22.63  46.80  -23.37  42.88  -20.25 QP
4 600.360 26.07  46.00  -19.93  41.48  -15.41 QP
5 800.180 29.74  46.80  -16.26  42.23  -12.49 QP
6  1000.000 37.42  54.80  -16.58  47.95  -10.53 QP
Note:
1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line

4. The emission under 38MHz was not included since the emission levels are

very low against the limit.
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Report No.: 2540501R-RFUSV03S-A

> DEKRA

TX a_5180MHz_H_Average

TX a_5180MHz_H_Peak

site v-CBO3

Condition :3m  ,Horizontal
Mode X_a_518@MHz

Test BY ob

Level (dBuV/im)

Date: 2025.04-28

Site iY-CB@3

Condition :3m ,Horizontal
Mode X_a_5180MHz
Test BY ob

Date: 2025-04-28

150 130Level (BuVim)
138 138 2
o7.5 2 o75
813 13 FCC_15.407_PK
650 650
FCC_15.407_AV )
1 48.8]
325
163
5000 5060. 5120, 5180, 5240, 5300 5000 5060, 5120, 5180. 5240, 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level Line Linit Level
Mz dBuw/m  dBuV/m 8 dBuv d8/m Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5158.800  42.03  54.00 26.52 15.51  Average 1 5149.768  56.79  74.80  -17.21  41.28  15.51  Peak
2 5182.400  97.06 ------ 81.44  15.62  Average 2 5177.300  107.99  ------  ---oo- 92.38  15.60  Peak
Hote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CBB3 Site :HY-CBO3
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode (a_5180MHz Mode _a_S188MHz
Test BY  :Bob Test BY  :Bob
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
130 130,
138 138
2
o7.5 s o75
813 13 FCC_15.407_PK
650 650
FCC_15.407_AV 4
48.8| 48.8]
1
325 325
163 163
5000 5060. 5120, 5180, 5240, 5300 5000 5060. 5120, 5180. 5240, 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level Line Linit Level
Mz dBuw/m  dBuV/m 8 dBuv d8/m Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5158.800  39.94  54.00  -14.06  24.43 15.51  Average 1 5147.380  52.69  74.80  -21.31  37.17  15.52  Peak
2 5182.700  89.64 ------  -oooeo 78.02 15.62  Average 2 5182.400  100.14  ------  ----o- 84.52  15.62  Peak
Hote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4

and not show in test report.

. The emission levels of other frequencies are very lower than the limit

and not show in test report.
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Report No.: 2540501R-RFUSV03S-A

> DEKRA

TX a_5240MHz_H_Average

TX a_5240MHz_H_Peak

Site v-cBe3
Condition :3m  ,Horizontal
Mode X_a_5240MHz
Test BY  :Bob
Date: 2025-04-28
43oLevel (¢BuVim)
138
a7.5| 2
813
650
FCC_15.407_AV
48.8|
325
163
5160 5220, 5280, 5340, 5400, 5460
Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Linit Level
Mz dBuw/m  dBuV/m 8 dBuv d8/m
1 5247.660 96.74  -emen 80.93 15.81  Average
2 5449.500  40.76  54.0  -13.24  24.43 16.33  Average
Hote:

-

Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site ¥-c803
Condition :3m  ,Horizontal
Mode X_a_5240MMHz
Test BY  :Bob
Level (dBuV/m) Date: 20260428
130,
138 T
o75
813
 —— o %
650
48.8]
325
163
5160 5220. 5280, 5340, 5400, 5460
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level
Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5237.460  107.48  —-eee- -eoeee 91.68 15.88  Peak
2 s453.700 54.56  76.00  -19.44  38.23 16.33  Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

TX a_5240MHz_V_Average

TX a_5240MHz_V_Peak

Site tHY-CB@3
Condition :3m  ,Vertical
Mode (_a_5240MHz
Test BY  :Bob
Date: 2025-04-28
13DLe\lEI (dBuVim)
113.8
a7.5| 1
81.3)
65.0
48.8| 2
32.5|
16.3]
5160 5220. 5280. 5340, 5400, 5460
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m B dBuV dB/m
1 5247.0600 89.52 —---em ameee- 73.78 15.82 Average
2 5449.800 40.58  54.00  -13.42 24.25 16.33  Average
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CBO3
Condition :3m  ,Vertical
Mode _a_5248MHz
Test BY  :Bob
Level (dBuV/m) Date: 20260428
130,
138
1
o75
813
T FOCTsaunR|
650
48.8]
325
163
5160 5220. 5280, 5340, 5400, 5460
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level
Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5237.460  108.86 ----=-  -e-eo- 84.26 15.88  Peak
2 5430.900 54.55  76.80  -19.45 38.26 16.29  Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2540501R-RFUSV03S-A

> DEKRA

TX a_5745MHz_H_Peak

TX a_5745MHz_V_Peak

site v-CBO3
Condition :3m  ,Horizontal
Mode X_a_5745MHz

Test BY ob

Level (dBuV/im)

Date: 2025.04-28

Site iY-CB@3
Condition :3m sVertical
Mode X_a_S745MHz
Test BY ob

Level (dBuV/m)

Date: 2025-04-28

130 130,
138 4 138
"
o7.5 o75
813 813
FCC_OOBE_PK FCC_OOBE_PK
650 650
p 7 3 7
48.8| 48.8]
325 325
163 163
5535 5635. 5738, 5835, 5935. 6035 5535 5635, 5735, 5835. 5935, 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level Line Linit Level
Mz dBuw/m  dBuV/m 8 dBuv d8/m Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5601.880  55.71  68.20  -12.49  38.59 17.12  Peak 1 5648.080  54.92  68.20  -13.28  37.64  17.28  Peak
2 5650.000  53.65  68.21  -14.56  36.35 17.38  Peak 2 s6s0.000  53.80  68.21  -15.21  35.78  17.39  Peak
3 5724.588  61.08 121.66  -59.98  43.33 17.75  Peak 3 5725.080  56.79 122.20  -65.41  39.84  17.75  Peak
4 5742.000  109.31 91.45 17.86  Peak 4 5742.500 101,90 ------  ----o- 84.04  17.86  Peak
5 5889.800  55.75 37.64  18.11  Peak 5 5898.080  55.85  88.18  -32.33  37.74  18.11  Peak
6  5925.000  54.33  68.21  -13.88  36.16 18.17  Peak 6 5925.080  55.04  68.21  -13.17  36.87  18.17  Peak
7 5983.560  56.08  68.20  -12.28  37.72 18.28  Peak 7 5937.568  56.80  68.20  -11.48  38.61  18.19  Peak
Note: Hote:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the Limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
TX a_5825MHz_H_Peak TX a 5825MHz_V_Peak
Site :HY-CBB3 Site :HY-CBO3
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode (a_5825MHz Mode X_a_5825MHz
Test BY  :Bob Test BY  :Bob
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
130 130,
138 4 138
‘
o7.5 o75
813 813
FCC_OOBE_PK FCC_OOBE_PK
650 5 650
1 1 7
SO S
48.8| 48.8]
325 325
163 163
5535 5635. 5735, 5835, 5935. 6035 5535 5635. 5735, 5835. 5935, 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level Line Linit Level
Mz dBuw/m  dBuV/m 8 dBuv d8/m Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5608.800  55.56  68.20  -12.64  38.42 17.14  Peak 1 5575.588  54.71  68.20  -13.49  37.76  16.95  Peak
2 5650.000  53.54  68.21  -14.67  36.24  17.30  Peak 2 5650.000  53.96  68.21  -14.25  36.66  17.39  Peak
3 5698.800  55.92 103.72  -47.88  38.33 17.59  Peak 3 5658.080  54.21 7413 -19.92  36.87  17.34  Peak
4 5822.500  108.20 90.14  18.86  Peak 4 5827.500  100.95 ------ 82.88  18.07  Peak
5 5858.800  60.26 189.96  -49.78  42.15 18.11  Peak 5 5918.58  55.76  73.62  -17.26  37.68  18.16  Peak
6  5925.000  54.35  68.21  -13.85  36.19 18.17  Peak 6 5925.080  53.78  68.21  -14.43  35.61  18.17  Peak
7 5963.800  56.13  68.20  -12.87  37.89 18.24  Peak 7 5962.568  56.93  68.20  -11.27  38.69  18.24  Peak
Note: Hote:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the Limit 4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

and not show in test report.
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Report No.: 2540501R-RFUSV03S-A

> DEKRA

TX_ac20_5180MHz_H_Average

TX ac20_5180MHz_H_Peak

Site v-cBe3 Site ¥-c803
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode X_ac28_S188MHz Mode X_ac28_518MHz
Test BY  :Bob Test BY  :Bob
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
130 130,
138 138 5
7.5 2 o7.5|
813 13 FCC_15.407_PK
650 650
FCC_15.407_AV l
q 48.8]
325
163
5000 5060, 5120, 5180, 5240, 5300 5000 5060. 5120, 5180. 5240, 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level Line Linit Level
Mz dBuw/m  dBuV/m 8 dBuv d8/m Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5158.800  41.52  54.00 26.81 15.51  Average 1 5147.860  55.59  74.80  -18.41  49.87  15.52  Peak
2 5182.400  95.21 ------ 79.59 15.62  Average 2 5177.600  106.04 ------  ----o- 9.44  15.60  Peak
Hote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CBB3 Site :HY-CBO3
Condition : ,Vertical Condition :3m  ,Vertical
Mode X_ac28_S188MHz Mode X_ac28_5180MHz
Test BY Test BY  :Bob
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
130 130,
138 138
2
o7.5 5 o75
813 13 FCC_15.407_PK
650
FCC_15.407_AV
48.8|
3
325
163
5000 5060, 5120, 5180, 5240, 5300 5000 5060. 5120, 5180. 5240, 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level Line Linit Level
Mz dBuw/m  dBuV/m 8 dBuv d8/m Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5149.760  40.02  54.60  -13.98  24.51 15.51  Average 1 5139.260  54.24 7480  -19.76  38.73  15.51  Peak
2 5182.700  90.03 ------  ----e- 78.41 15.62  Average 2 5177.600  100.84 ------  ----o- 85.24  15.60  Peak
Hote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

and not show in test report.
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Report No.: 2540501R-RFUSV03S-A

> DEKRA

TX_ac20_5240MHz_H_Average

TX ac20_5240MHz_H_Peak

site v-CBO3
Condition :3m  ,Horizontal
Mode X_ac20_5240MHz
Test BY ob
Date: 2025-04-28
3oLevel (dBuvim)
113.8
a7.5| 1
813
65.0)
FCC_15.407_AV
48.8
32.5
163
5160 5220, 5280, 5340, 5400, 5450
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m d8 dBuV d8/m
1 5247.900 95.60 79.79 15.81  Average
2 5420.400 40.66 24.38 16.28  Average
Note:

-

Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site ¥-c803
Condition :3m  ,Horizontal
Mode X_ac28_5248MHz
Test BY  :Bob
Level (dBuV/m) Date: 20260428
130,
138 .
o75
813
T FOCTsaunR|
650
A
48.8]
325
163
5160 5220. 5280, 5340, 5400, 5460
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level
Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5238.360  107.53 --eeer -eoees 91.73 15.88  Peak
2 s420.1e0 54.66  74.00  -19.34  38.38 16.28  Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

TX_ac20_5240MHz_V_Average

TX ac20_5240MHz_V_Peak

Site :HY-CBB3
Condition : ,Vertical
Mode X_ac28_S248MHz
Test BY
Level (dBuVim) Date: 2025-04-28
130
138

5160 5220. 5280. 5340, 5400, 5460
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m B dBuV dB/m

1 5236.800 89.57  -e-men eeee- 73.78 15.79  Average
2 s5451.000 40.57  54.00  -13.43 24.25 16.32  Average
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

site :HY-CB03
Condition :3m  ,Vertical
Mode X_ac20_5240MHz

Test BY :Bob

Level (dBuV/m) Date: 20260428
130,
138
1
o75
813
T FOCTsaunR|
650
48.8]
325
163
5160 5220. 5280, 5340, 5400, 5460
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level
Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5237.460  108.46  --e-e-  -e-ees 84.66 15.88  Peak
2 s421.600 54.06  74.00  -19.94  37.78 16.28  Peak
Note:

. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

PwN e
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Report No.: 2540501R-RFUSV03S-A

> DEKRA

TX ac20_5745MHz_H_Peak

TX ac20_5745MHz_V_Peak

site v-CBO3
Condition :3m  ,Horizontal
Mode X_ac20_5745MHz
Test BY ob

Level (dBuV/m) Date: 2025.04-28

site v-C803
Condition :3m  ,Vertical
Mode X_ac20_5745MHz
Test BY ob

Level (dBuV/m) Date: 2025.04.28

130 130,
138 4 138
n
o7.5 o75
813 813
R FCC_OOBE_PK FCC_OOBE_PK
650 650
4 7 1 . 2 7
48.8| 48.8]
325 325
163 163
5535 5635. 5735, 5835, 5935. 6035 5535 5635. 5735, 5835. 5935, 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level Line Linit Level
Mz dBuw/m  dBuV/m 8 dBuv d8/m Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5638.560  54.69  68.20  -13.51  37.46 17.23  Peak 1 5636.080  54.92  68.20  -13.28  37.68  17.24  Peak
2 5650.000  53.82  68.21  -14.39  36.52 17.38  Peak 2 sese.000  53.47  68.21  -14.74  36.17  17.39  Peak
3 5723.000  65.24 47.50 17.74  Peak 3 5723.50  58.10 118.78  -68.68  40.36  17.74  Peak
4 5742.500  108.73 90.87 17.86  Peak 4 5742.000  102.@4  ------  ---oo- 84.18  17.86  Peak
5 5891.568  55.75 37.63 18.12  Peak 5 5898.080  55.91  88.18  -32.27  37.88  18.11  Peak
6  5925.000  54.42 68.21  -13.79  36.25 18.17  Peak 6 5925.080  54.16  68.21  -14.05  35.99  18.17  Peak
7 5959.80  56.35  68.20  -11.84  38.12 18.24  Peak 7 6083.080  56.48  68.20  -11.72  38.15  18.33  Peak
Note: Hote:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the Limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
TX ac20 5825MHz_H_Peak TX ac20 5825MHz_V_Peak
Site :HY-CBB3 Site :HY-CBO3
Condition : ,Horizontal Condition :3m  ,Vertical
Mode X_ac28_S825MHz Mode X_ac28_5825MHz
Test BY Test BY  :Bob
43oLevel (¢BuVim) Date: 2025-04-28 130Level (BuVim) Date: 20260428
138 4 138
4
o7.5 o75
813 813
FCC_OOBE_PK FCC_OOBE_PK
65.0) 2 65.0)
1 7 1 7
48.8| 48.8]
325 325
163 163
5535 5635. 5735, 5835, 5935. 6035 5535 5635. 5735, 5835. 5935, 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level Line Linit Level
Mz dBuv d8/m Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5582.800 37.66 17.02  Peak 1 5609.568  54.79  68.20  -13.41  37.64  17.15  Peak
2 5650.000 36.43 17.38  Peak 2 ses0.000  52.74  68.21  -15.47  35.44  17.39  Peak
3 5713.508 38.84  17.68  Peak 3 5670.080  54.94  83.80  -28.86  37.53  17.41  Peak
4 5827.500 92.49 18.07  Peak 4 5828.000  101.00  ------ §2.93  18.07  Peak
5 5850.800 45.55 18.11  Peak 5 5856.080  56.92 116.52 38.88  18.12  Peak
6  5925.000 36.28 18.17  Peak 6 5925.080  53.96  68.21 35.79  18.17  Peak
7 5937.880 38.34  18.19  Peak 7 5967.568  56.65  68.20  -11.55  38.39  18.26  Peak
Note: Hote:

1. Level - Read Level + Factor
Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit - Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

pwn

1. Level = Read Level # Factor
2. Factor = Antenna Factor + Cable
3. Over Limit = Level - Limit Line

Loss - Preamp Factor

4. The emission levels of other freguencies are very lower than the limit

and not show in test report.
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Report No.: 2540501R-RFUSV03S-A

> DEKRA

TX_ac40_5190MHz_H_Average

TX ac40_5190MHz_H_Peak

Site v-cBe3 Site ¥-c803
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode X_acae_S198MHz Mode X_ac48_5198MHz
Test BY :Ashton Test BY  :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
130 130,
138 138
2
a7.5| 2 975|
813 813 FCC_15407_PK
65.0) 65.0) y
FCC_15.407_AV.
48.8| Wu‘—'-/ 48.8)
325 325
163 163
5000 5060, 5120, 5180, 5240, 5300 5000 5060. 5120, 5180. 5240, 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level Line Linit Level
Mz dBuw/m  dBuV/m 8 dBuv d8/m Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5158.800  50.29  54.00 34.78 15.51  Average 1 5150.080  63.62 74.80  -10.38  48.11  15.51  Peak
2 5184.800  95.54 ------ 79.91 15.63  Average 2 5185.100  105.08  ------  ------ 89.44  15.64  Peak
Hote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CBB3 Site :HY-CBO3
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode X_acae_S198MHz Mode X_ac48_5198MHz
Test BY :Ashton Test BY  :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
130 130,
138 138
o7.5 o75 2
2
813 13 FCC_15.407_PK
650 650 :
FCC_15.407_AV
483 4 43|
325 325
163 163
5000 5060, 5120, 5180, 5240, 5300 5000 5060. 5120, 5180. 5240, 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level Line Linit Level
Mz dBuw/m  dBuV/m 8 dBuv d8/m Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5149.760  44.33  54.00 -9.67  28.82 15.51  Average 1 5147.3e0  57.28 74.80  -16.72  41.76  15.52  Peak
2 5184.500  87.36 ------  ---ooo 71.73 15.63  Average 2 5182.700  97.55 ------  --ooo- §1.93  15.62  Peak
Hote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4

and not show in test report.

. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2540501R-RFUSV03S-A

> DEKRA

TX_ac40_5230MHz_H_Average

TX ac40_5230MHz_H_Peak

site Y-CBO3

Condition :3m  ,Horizontal

Mode X_aca®_523@MHz

Test BY shton

Date: 2025-04-28
43okevel (dBuVim)
1138
a7.5| 1
813
65.0
FCC_15.407_AV

48.8
325
163

5160 5220, 5280. 5340, 5400, 5450

Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level

MHz dBuV/m  dBuV/m B dBuV dB/m
1 5234.400 94.44 78.66 15.78  Average
2 5381.400 41.94 25.91 16.03  Average
Note:

-

Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site ¥-CB03
Condition :3m  ,Horizontal
Mode X_acd®_5230MHz
Test BY shton
Level (dBuV/m) Date: 20260428
130
138
P
a7.5|
813
T FCLCThAuFR|
65.0
48.8]
325|
163
5160 5220. 5280, 5340. 5400. 5460
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m 8 dBuv dB/m
1 5224.800 103.81  ------ aeeeee 88.04 15.77 Peak
2 5436.900 54,09  74.80  -19.91 37.78 16.31  Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

TX_ac40_5230MHz_V_Average

TX ac40_5230MHz_V_Peak

site HY-CBO3
Condition :3m  ,Vertical
Mode X_ac@_5230MHz

Test BY  :Ashton

Date: 2025-04-28
130Le\lel(dBll\l/m)
113.8
a7.5|
1
81.3)
65.0
FCC_15.407_AV
48.8|
32.5|
16.3]
5160 5220. 5280. 5340, 5400, 5460
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m B dBuV dB/m
1 5235.600 -7 J 71.49 15.79  Average
2 5417.790 41.98 5400 -12.02 25.73 16.25  Average
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

site :HY-CB03
Condition :3m  ,Vertical
Mode X_ac4®_5230MHz

Test BY :Ashton

430Level (dBuvim) Date: 20260428
138
a7.5| 1
813
65.0 =
48.8]
325|
163
5160 5220. 5280, 5340. 5400. 5460
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
””””” Wi /e dBav/m 48 dBv ds/m
1 5234.70@ 96.64  ------ -eeee- 80.85 15.79 Peak
2 5383.500 54,34  74.80  -19.66 38.31 16.63  Peak
Note:

. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

PwN e
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Report No.: 2540501R-RFUSV03S-A

> DEKRA

TX ac40_5755MHz_H_Peak

TX ac40_5755MHz_V

Peak

site v-CBO3
Condition :3m  ,Horizontal
Mode X_ac@_5755MHz
Test BY shton

Date: 2025.04-28

site v-C803
Condition :3m  ,Vertical
Mode X_ac4®_5755MHz
Test BY shton

Date: 2025-04-28

Level (dBuV/im)

Level (dBuV/m)

130 130,
138 . 138
97.5 975 4
813 813
5 FCC_OOBE_PK FCC_OOBE_PK
650 650
1 7 3 7
J— et i
48.8| 48.8]
325 325
163 163
5535 5635. 5735, 5835, 5935. 6035 5535 5635, 5735, 5835. 5935, 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level Line Linit Level
Mz dBuw/m  dBuV/m 8 dBuv d8/m Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5612.880  54.73  68.20  -13.47  37.56 17.17  Peak 1 5647.568  54.82  68.20  -13.38  37.54  17.28  Peak
2 5650.000  53.87  68.21  -14.34  36.57 17.30  Peak 2 5650.000  52.95  68.21  -15.26  35.65  17.39  Peak
3 5718.560  65.51 110.38  -44.87  47.89 17.71  Peak 3 5724.588 57.74 121.86  -63.32  39.99  17.75  Peak
4 5761.500  105.67 - 87.75 17.92  Peak 4 5760.000  95.99  ------  -ooo- 78.07  17.92  Peak
5 5851.88  56.17 119.92  -63.75  38.84  18.13  Peak 5 5915.680  55.99  75.61  -19.70  37.75  18.15  Peak
6 5925.000  54.07 68.21  -14.14  35.99 18.17  Peak 6 5925.080  53.98  68.21  -14.23  35.81  18.17  Peak
7 5986.588  56.78  68.20  -11.58  38.41 18.29  Peak 7 6020.568  56.29  68.20  -11.91  37.93  18.35  Peak
Note: Hote:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the Limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
TX ac40 5795MHz_H_ Peak TX ac40 5795MHz_V_Peak
Site :HY-CBB3 Site :HY-CBO3
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode X_aca®_S795MHz Mode X_ac48_5795MHz
Test BY :Ashton Test BY  :Ashton
43oLevel (¢BuVim) Date: 2025-04-28 130Level (BuVim) Date: 20260428
138 . 138
o7.5 o75 A
813 813
FCC_OOBE_PK FCC_OOBE_PK
650 5 650
3 7 1 7
48.8| 48.8]
325 325
163 163
5535 5635. 5735, 5835, 5935. 6035 5535 5635. 5735, 5835. 5935, 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level Line Linit Level
Mz dBuw/m  dBuV/m 8 dBuv d8/m Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5644.560  55.14  68.20  -13.06  37.86 17.28  Peak 1 s612.080  54.83  68.20  -13.37  37.66  17.17  Peak
2 5650.000  53.38  68.21  -14.83  36.68 17.38  Peak 2 ses0.000  53.44  68.21  -14.77  36.14  17.39  Peak
3 5724.588  57.85 121.66  -64.81  39.30 17.75  Peak 3 5716.568  55.84 109.82  -54.78  37.33  17.71  Peak
4 5799.500  106.03 88.02 18.01  Peak 4 5800.000  97.16  ------ 79.15  18.61  Peak
5 5850.80  59.00 122.20  -63.20  48.89 18.11  Peak 5 5898.560  55.88  87.81  -31.93  37.77  18.11  Peak
6  5925.000  54.38  68.21  -13.83  36.21 18.17  Peak 6 5925.080  54.73  68.21  -13.48  36.56  18.17  Peak
7 6027.800  56.29  68.20  -11.91  37.92 18.37  Peak 7 6026.568  56.39  68.20  -11.98  37.93  18.37  Peak
Note: Hote:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the Limit 4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

and not show in test report.
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Report No.: 25640501R-RFUSV03S-A > D E KRA

TX_ac80_5210MHz_H_Average TX_ac80_5210MHz_H_Peak

Site v-cBe3 Site ¥-c803
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode X_acge_S218MHz Mode X_ac88_5218MHz
Test BY :Ashton Test BY  :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
130 130,
138 138
2
o7.5 2 o75
813 13 FCC_15.407_PK
65.0 65.0 1
FCC_15.407_AV
48.8| 48.8]
325 325
163 163
5000 5060, 5120, 5180, 5240, 5300 5000 5060. 5120, 5180. 5240, 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level Line Linit Level
Mz dBuw/m  dBuV/m 8 dBuv d8/m Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5117.668  50.98  54.00 35.47 15.51  Average 1 5113.768  64.30  74.60 28.78  15.52  Peak
2 5178.200  93.31 ------ 77.71 15.60  Average 2 5183.3e0  103.62 ------ 88.00  15.62  Peak
Hote: Note:
1. Level = Read Level + Factor

. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

PwN e

TX_ac80_5210MHz_V_Average TX_ac80_5210MHz_V_Peak

Site tHY-CB@3

Site :HY-CBO3
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode X_ac8e_S218MHz Mode X_ac88_5210MHz
Test BY :Ashton Test BY  :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
130 130,
138 138
7.5 o7.5| 2
2
813 13 FCC_15.407_PK
650 650 4
FCC_15.407_AV
48.8| 1 48.8]
325 325
163 163
5000 5060, 5120, 5180, 5240, 5300 5000 5060. 5120, 5180. 5240, 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level Line Linit Level
Mz dBuw/m  dBuV/m 8 dBuv d8/m Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5117.668  45.94  54.00 -8.66  30.43 15.51  Average 1 5118.880  57.78  74.80  -16.22  42.27  15.51  Peak
2 5203.400  85.50 ------  --oooo 69.80 15.70  Average 2 5203.400  95.29 ------ --ooo- 79.59  15.70  Peak
Hote: Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

PwN e
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Report No.: 2540501R-RFUSV03S-A

> DEKRA

TX ac80_5775MHz_H_Peak

TX ac80_5775MHz_V_Peak

Site v-cBe3 Site ¥-c803
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode X_ac88_S775MHz Mode X_ac88_5775MHz
Test BY :Ashton Test BY  :Ashton
43oLevel (¢BuVim) Date: 2025-04-28 130Level (BuVim) Date: 20260428
138 138
4
7.5 o7.5| 4
813 813
3 5 FCC_OOBE_PK FCC_OOBE_PK
650 T = 650 3 5 ]
|UTRTOR——
48.8| 48.8]
325 325
163 163
5535 5635. 5735, 5835, 5935, 6035 5535 5635. 5735, 5835. 5935, 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level Line Linit Level
Mz dBuw/m  dBuV/m 8 dBuv d8/m Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5621.588  59.73  68.20 -8.47 4253 17.28  Peak 1 se647.080  55.47  68.20  -12.73  38.19  17.28  Peak
2 5650.000  58.36  68.21 -9.85  41.06 17.38  Peak 2 ses0.000  53.77  68.21  -14.44  36.47  17.30  Peak
3 5693.800  66.53 100.02  -33.49  48.98 17.55  Peak 3 5678.560  66.79  89.29  -28.50  43.33  17.46  Peak
4 5780.000  102.75 84.79 17.96  Peak 4 5780.000  95.06 ------  ------ 77.18 17.96  Peak
5 5850.800  64.27 46.16 18.11  Peak 5 5850.080  58.84 122.20  -64.16  39.93  18.11  Peak
6 5925.000  56.41  68.21  -11.80  38.24  18.17  Peak 6 5925.080  53.59  68.21  -14.62  35.42  18.17  Peak
7 5938.860  57.84  68.20  -11.16  38.86 18.18  Peak 7 6035.080  56.72  68.20  -11.48  38.33  18.39  Peak
Note: Hote:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the Limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
TX_ax20_5180MHz_H_Average TX_ax20_5180MHz_H_Peak
Site :HY-CBB3 Site :HY-CBO3
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode X_ax20_S188MHz Mode X_ax28_5180MHz
Test BY :Ashton Test BY :Ashton
43oLevel (¢BuVim) Date: 2025-04-28 130Level (BuVim) Date: 20260428
138 138 2
97.5 2 975
813 813 FCC_15.407_PK
650 "
FCC_15.407_AV
1
5000 5060, 5120, 5180, 5240, 5300 5000 5060. 5120, 5180. 5240, 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level Line Linit Level
Mz dBuw/m  dBuV/m 8 dBuv d8/m Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5149.400  42.84  54.00  -11.16  27.33 15.51  Average 1 5147.ee0  58.88  74.80  -15.12  43.36  15.52  Peak
2 5177.000  96.14  ------ oooeo 80.54  15.60  Average 2 5188.400  109.65 ------  ----o- 94.00  15.65  Peak
Hote: Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2540501R-RFUSV03S-A

> DEKRA

TX_ax20_5180MHz_V_Average

TX ax20_5180MHz_V_Peak

site v-CBO3 site ¥-CBo3
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode X_ax20_5180MHz Mode X_ax26_5180MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
130 130
139 138
2
a7.5 . o75]
813 813 FCC_15407_PK
850 850
FCC_15.407 AV 1
] 48.8]
325
163
5000 5060. 5120, 5180, 5240, 5300 5000 5060. 5120, 5160. 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
MHz dBuV/m  dBuV/m a8 EENY d8/m MHz dBuV/m  dBuV/m @ dBuV dB/m
1 s1se.60e  41.12  54.08 25.61  15.51  Average 1 s148.288  53.89  74.88  -20.11  38.38  15.51  Peak
2 sle3.e0e  89.90 ------ 76.28  15.62  Average 2 5188.708  102.96 ------  -—--—- 87.31  15.65  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site iHY-CBO3 site :HY-CB03
Condition :3m ,Horizontal Condition :3m  ,Horizontal
Mode X_ax20_5240MHz Mode X_ax26_5240MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
130 130
138 138 1
o7.5 1 o75
813 813
T TCCITSAURR|
850 850
FCC_15.407_AV 2
48.8| 48.8]
325 325
163 163
5160 5220, 5280, 5340, 5400, 5460 5160 5220, 5280, 5340. 5400. 5460
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
MHz dBuV/m  dBuV/m a8 EENY d8/m MHz dBuV/m  dBuV/m @ dBuV dB/m
1 5237.168  96.97 ----e- 81.17  15.88  Average 1 5248.288  110.55  --eeox  <eoeen 94.74  15.81  Peak
2 sass.see 4142 54.08  -12.58  25.89  16.33  Average 2 s4s2.5ee  s4.21 7480 -19.79  37.88  16.33  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 2

and not show in test report.

. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 25640501R-RFUSV03S-A > D E KRA

TX_ax20_5240MHz_V_Average TX_ax20_5240MHz_V_Peak
Site v-cBe3 Site ¥-c803
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode X_ax20_5248MHz Mode X_ax28_5240MHz
Test BY :Ashton Test BY :Ashton
43oLevel (¢BuVim) Date: 2025-04-28 130Level (BuVim) Date: 20260428
138 138
|
o7.5 o75
1
813 813
T FOCTsaunR|
650 650
FCC_15.407_AV
48.8| 48.8]
325 325
163 163
5160 5220, 5280, 5340, 5400, 5460 5160 5220. 5280, 5340, 5400, 5460
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level Line Linit Level
Mz dBuw/m  dBuV/m 8 dBuv d8/m Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5247.000 88.94  ------ 73.12 15.82 Average 1 5248.200 102.41  --e--- eeeee 86.60 15.81 Peak
2 5417.400  41.38  54.00  -12.62  25.13 16.25  Average 2 s3s2.3ee  54.18 7480  -19.82  38.24  15.94  Peak
Hote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
TX ax20 _5745MHz_H_Peak TX ax20 5745MHz_V_Peak
Site :HY-CBB3 Site :HY-CBO3
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode X_ax28_S745MHz Mode X_ax28_5745MHz
Test BY :Ashton Test BY :Ashton
43oLevel (¢BuVim) Date: 2025-04-28 130Level (BuVim) Date: 20260428
1138 4 138
4
o7.5 o75
813 813
3 FCC_OOBE_PK FCC_OOBE_PK
650 650
7 1 7
PSP V.
48.8| 48.8]
325 325
163 163
5535 5635. 5735, 5835, 5935. 6035 5535 5635. 5735, 5835. 5935, 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level Line Linit Level
Mz dBuw/m  dBuV/m 8 dBuv d8/m Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5648.800  55.21  68.20  -12.99  37.93 17.28  Peak 1 5642.568  55.29  68.20  -12.91  38.82  17.27  Peak
2 5650.000  53.69  68.21  -14.52  36.39 17.38  Peak 2 5650.000  53.29  68.21  -14.92  35.99  17.39  Peak
3 5724.588  67.32 121.66  -53.74  49.57 17.75  Peak 3 5723.080  60.26 117.64  -57.38  42.52  17.74  Peak
4 5737.e00  112.63 - 94.80 17.83  Peak 4 5753.500  104.56 86.65  17.91  Peak
5 5853.560  56.34 114.22  -57.88  38.22 18.12  Peak 5 5923.080  56.84  69.69  -13.65  37.88  18.16  Peak
6  5925.000  54.37  68.21  -13.84  36.20 18.17  Peak 6 5925.080  54.88  68.21  -13.33  36.71  18.17  Peak
7 5977.588  56.59  68.26  -11.61  38.32 18.27  Peak 7 6089.060  56.81  68.20  -12.19  37.67  18.34  Peak
Note: Hote:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the Limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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Report No.: 2540501R-RFUSV03S-A

> DEKRA

TX ax20_5825MHz_H_Peak

TX ax20_5825MHz_V_Peak

site v-CBO3

Condition :3m  ,Horizontal
Mode X_ax20_5825MHz
Test BY shton

Level (dBuV/im)

Date: 2025.04-28

site v-C803
Condition :3m  ,Vertical
Mode X_ax20_5825MHz
Test BY shton

Level (dBuV/m)

Date: 2025-04-28

130 130,
113.8 2 138
s
o7.5 o75
813 813
FCC_OOBE_PK FCC_OOBE_PK
650 650
1 7 1 2 7
48.8 48.8]
325 325
163 163
5535 5635. 5735, 5835, 5935. 6035 5535 5635, 5735, 5835. 5935, 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level Line Linit Level
Mz dBuw/m  dBuV/m 8 dBuv d8/m Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5636.800 55.67  68.28  -12.53 38.43 17.24  Peak 1 5621.560 54.65  68.20  -13.55 37.45 17.28  Peak
2 5650.000 52.95  68.21  -15.26 35.65 17.30  Peak 2 5650.000 53.63  68.21  -14.58 36.33 17.38  Peak
3 5689.800 55.18 37.66 17.52  Peak 3 5722.560 54.59  116.56  -61.91 36.85 17.74  Peak
4 5833500  112.38 94.29 18.09  Peak 4 5817.500 101,99  ------  --ooo- §3.94  18.05  Peak
5 5851.880 63.88 . . 45.75 18.13  Peak 5 5850.560 57.96 121.86  -63.18 39.84  18.12  Peak
6  5925.000 55.43  68.21  -12.78 37.26 18.17  Peak 6  5925.000 54.7  68.21  -14.14  35.90 18.17  Peak
7 6028.880 56.36  68.26  -11.84  37.98 18.38  Peak 7 5989.060 56.52  68.20  -11.68 38.22 18.38  Peak
Note: Hote:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the Limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
TX_ax40_5190MHz_H_Average TX_ax40_5190MHz_H_Peak
Site :HY-CBB3 Site :HY-CBO3
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode X_axA8_S198MHz Mode X_ax48_5198MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
130 130,
138 138 2
97.5 2 975
813 813 FCC_15.407_PK
5
650 650
FCC_15.407_AV.
48.8) M/ 438
325 325
163 163
5000 5060. 5120, 5180, 5240, 5300 5000 5060, 5120, 5180. 5240, 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level Line Linit Level
Mz dBuw/m  dBuV/m 8 dBuv d8/m Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5149.780 52.87  54.00 -1.93 36.56 15.51  Average 1 5146.160 66.64  74.88 -7.36 51.13 15.51  Peak
2 s5185.100 96.35  -oem ooeoe- 80.71 15.64  Average 2 5183.600  109.58 ------  ----o- 93.96 15.62  Peak
Hote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

and not show in test report.
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Report No.: 2540501R-RFUSV03S-A

> DEKRA

TX_ax40_5190MHz_V_Average

TX ax40_5190MHz_V_Peak

Site v-cBe3 Site ¥-c803
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode X_axA8_S198MHz Mode X_ax48_5198MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
130 130,
138 138
2
o7.5 o75
2
813 13 FCC_15.407_PK
650 650
FCC_15.407_AV 1
48.8| 4 43.8| b bl
325 325
163 163
5000 5060, 5120, 5180, 5240, 5300 5000 5060. 5120, 5180. 5240, 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level Line Linit Level
Mz dBuw/m  dBuV/m 8 dBuv d8/m Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5158.800  44.46  54.00 28.95 15.51  Average 1 5146.760  56.46  74.80  -17.54  40.94  15.52  Peak
2 5205.200  88.08 ------ 72.36 15.72  Average 2 5206.400  99.92 ------ --ooo- 84.20  15.72  Peak
Hote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CBB3 Site :HY-CBO3
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode X_axA8_S238MHz Mode X_ax48_5230MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
130 130,
138 138 ,
o7.5 1 o75
813 813
 —— o %
650 650
FCC_15.407_AV
48.8| 48.8] .
325 325
163 163
5160 5220, 5280, 5340, 5400, 5460 5160 5220. 5280, 5340, 5400, 5460
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level Line Linit Level
Mz dBuw/m  dBuV/m 8 dBuv d8/m Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5234.780  94.53  --ceen eeoeo 78.75 15.78  Average 1 5246.160  106.15 --e-e-  -e-eos 99.33  15.82  Peak
2 5451.000  42.08  54.00  -11.92  25.76 16.32  Average 2 53sl.aee  55.32 7480  -18.68  39.29  16.03  Peak
Hote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4

and not show in test report.

. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 25640501R-RFUSV03S-A > D E KRA

TX_ax40_5230MHz_V_Average TX_ax40_5230MHz_V_Peak
site v-CBO3 site ¥-CBo3
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode X_axa8_5230MHz Mode X_ax48_5230MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
130 130
139 138
.
a7.5 o75]
1
813 813
T TCCITSAURR|
850 850
FCC_15.407_AV
48.8| 48.8]
325 325
163 163
5160 5220, 5280, 5340, 5400, 5460 5160 5220, 5280, 5340. 5400. 5460
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
MHz dBuV/m  dBuV/m a8 EENY d8/m MHz dBuV/m  dBuV/m @ dBuV dB/m
1 s234.400  88.03 72.25  15.78  Average 1 5238.088  100.02 -----x  <e-oen 84.23  15.79  Peak
2 sa47.40e 41.82 2549 16.33  Average 2 s433.680  53.96 7480  -20.84  37.66  16.38  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
TX ax40 _5755MHz_H_Peak TX ax40 5755MHz_V_Peak
site iHY-CBO3 site :HY-CB03
Condition :3m ,Horizontal Condition :3m  ,Vertical
Mode X_axa8_5755MHz Mode X_ax48_5755MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
130 130
139 i 138
"
a7.5 o75]
813 813
3 FCC_OOBE_PK FCC_OOBE_PK.
850 850
+ 7 7
SR
48.8| 48.8]
325 325
163 163
5535 5635, 5735, 5835, 5935, 5035 5535 5635. 5735, 5835, 5935. 5035
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
MHz dBuV/m  dBuV/m a8 EENY d8/m MHz dBuV/m  dBuV/m @ dBuV dB/m
1 5645.588  55.42  68.28  -12.78  38.14  17.28  Peak 1 sea7.088  54.93  68.26  -13.27  37.65  17.28  Peak
2 5650.000  54.97  68.21  -13.24  37.67  17.38  Peak 2 s6se.008  53.08  68.21  -15.13  35.78  17.3  Peak
3 5722.08  69.46 115.36  -45.98  51.73  17.73  Peak 3 5722.588  59.3L 11658  -57.13  41.57  17.74  Peak
4 5762.000  105.10 - 90.18  17.92  Peak 4 s770.080  101.26 §3.32  17.94  Peak
5 5878.08  56.26 102.98  -46.72  38.15  18.11  Peak 5 5894.588  56.86  90.77  -34.7L  37.94  18.12  Peak
6  5925.000  54.39  68.21  -13.82  36.22  18.17  Peak 6 5925.088  54.46  68.21  -13.75  36.29  18.17  Peak
7 5958.50@  56.42  68.28  -11.78  38.18  18.24  Peak 7 5975.088  56.51  68.28  -11.69  38.24  18.27  Peak
Note: Note:
1. Level - Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Less - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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Report No.: 2540501R-RFUSV03S-A

> DEKRA

TX ax40_5795MHz_H_Peak

TX ax40_5795MHz_V_Peak

site v-CBO3
Condition :3m  ,Horizontal
Mode X_axa@_5795MHz
Test BY shton

Level (dBuV/im)

Date: 2025.04-28

site v-C803
Condition :3m  ,Vertical
Mode X_ax4@_5795MHz
Test BY shton

Level (dBuV/m)

Date: 2025-04-28

130 130,
139 4 138
n
o7.5 o75
813 813
FCC_OOBE_PK FCC_OOBE_PK
650 5 650
1 3 7 1 7
48.8| 48.8]
325 325
163 163
5535 5635. 5735, 5835, 5935. 6035 5535 5635, 5735, 5835. 5935, 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
Mz dBuw/m  dBuV/m 8 dBuv d8/m Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5642.800  55.23  68.20  -12.97  37.96  17.27  Peak 1 5563.588  54.68  68.20  -13.52  37.83  16.85  Peak
2 5650.000  53.7@  68.21  -14.51  36.40  17.32  Peak 2 ses0.000  52.57  68.21  -15.64  35.27  17.39  Peak
3 5703.880  56.79 106.64  -49.25  39.18  17.61  Peak 3 5723.080  54.99 117.64  -62.65  37.25  17.74  Peak
4 5804.000  110.34 92.32  18.82  Peak 4 5789.000  100.76 ------  ------ 82.78  17.98  Peak
5 5851.800  61.48 . 43.35  18.13  Peak 5 5857.568  56.34 116.16  -53.76  38.22  18.12  Peak
6  5925.000  54.92 -13.29 3675 18.17  Peak 6 5925.080  54.97 68.21  -13.24  36.80  18.17  Peak
7 5991.568  56.69 411,51 38.39  18.38  Peak 7 5988.568  56.44  68.20  -11.76  38.14  18.39  Peak
Note: Hote:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the Limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
TX_ax80_5210MHz_H_Average TX_ax80_5210MHz_H_Peak
Site :HY-CBB3 Site :HY-CBO3
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode X_ax80_S218MHz Mode X_ax88_5210MHz
Test BY :Ashton Test BY :Ashton
Level (dBuVim) Date: 2025-04-28 Level (dBuVim) Date: 20260428
130 130,
138 138
2
o7.5 o75
813 813 FCC_15407_PK
650 650 ;
5.407_AV
s 438
325 325
163 163
5000 5060. 5120, 5180, 5240, 5300 5000 5060, 5120, 5180. 5240, 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
Mz dBuw/m  dBuV/m 8 dBuv d8/m Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5117.668  51.97  54.68  -2.83  36.46  15.51  Average 1 s114.668  64.71  74.80 -9.29  49.19  15.52  Peak
2 5208.200  94.01 ------  ---oeo 78.29  15.72  Average 2 5219.360  105.21 ------ ---oo- 89.46  15.75  Peak
Hote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

and not show in test report.
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Report No.: 25640501R-RFUSV03S-A > D E KRA

TX_ax80_5210MHz_V_Average TX_ax80_5210MHz_V_Peak
Site v-cBe3 Site ¥-c803
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode X_ax80_5218MHz Mode X_ax88_5210MHz
Test BY :Ashton Test BY :Ashton
43oLevel (¢BuVim) Date: 2025-04-28 130Level (BuVim) Date: 20260428
138 138
o7.5 o75 :
2
813 13 FCC_15.407_PK
650 650 .
FCC_15.407_AV
48.8| 1 48.8]
325 325
163 163
5000 5060, 5120, 5180, 5240, 5300 5000 5060. 5120, 5180. 5240, 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
Mz dBuw/m  dBuV/m 8 dBuv d8/m Mz dBuV/m  dBuV/m a8 dBuY d8/m
1 5117.388  45.99  54.00 38.47 1552  Average 1 5136.888  57.45  74.80  -16.55  41.93  15.52  Peak
2 5208.900  85.88 ------ 70.16 1572  Average 2 5204.900  98.14 ------  ---oo- §2.42  15.72  Peak
Hote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
TX ax80_5775MHz_H_Peak TX ax80 5775MHz_V_Peak
Site :HY-CBB3 Site :HY-CBO3
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode X_ax80_S775MHz Mode X_ax88_5775MHz
Test BY :Ashton Test BY :Ashton
43oLevel (¢BuVim) Date: 2025-04-28 130Level (BuVim) Date: 20260428
138 . 138
o7.5 o75 3
813 813
3 . FCC_OOBE_PK FCC_OOBE_PK
650 650
2 7 1 : 5
L s st )
48.8| 48.8]
325 325
163 163
5535 5635. 5735, 5835, 5935. 6035 5535 5635. 5735, 5835. 5935. 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line Limit  Level
Mz dBuv d8/m Mz dBuV/m dBuY d8/m
1 5622.880 42.338  17.20  Peak 1 s621.588  55.79 38.59  17.20  Peak
2 5650.000 4213 17.3e  Peak 2 sese.000  53.61 3%6.31  17.30  Peak
3 5678.5080 48.87  17.46  Peak 3 5722.080  66.54 22,81 17.73  Peak
4 5769.500 §7.39  17.94  Peak 4 s76s.500  97.38 79.44  17.94  Peak
5 5863.800 45.66  18.12  Peak 5 5863.580  57.84 39.72 1812 Peak
6  5925.000 36.75  18.17  Peak 6  5925.000  53.81 35.64  18.17  Peak
7 6013.588 37.91  18.35  Peak 7 5926.568  56.22  68.20  -11.98  38.85  18.17  Peak
Note: Hote:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the Limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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Report No.: 25640501R-RFUSV03S-A > D E K RA

Band Edge Data_802.11a (20 MHz)

Test Frequency Measurement Level Limit

Result
(MHz) (MHz) (MHz)

5240 5248.231 <5250 PASS

802.11a (20 MHz) / 5240 MHz

Ref Level 20.50 dBm Offset 1.00 dB RBW 200 kHz Date: 23.Apr.2025 12:06:00
Att 30dB SWT 284us VBW 1MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD
20.5 dB
Line1 —
10.5 dBm|
0.5dBm M1
T1 2
-9.5 dBm
-19.5 dBn
-29.5 dBn
-39.5 dBn
-49.5 dBn
-59.5 dBn
-69.5 dBn
-79.5 dBI
CF 5.24 GHz 1001 pts Span 40.00 MHz
Type Ref  Trc X-value Y-value Function Function Result
M 1 5.237483 GHz |-3.31 dBm
™ 1 5.231608 GHz -10.50 dBm Occ Bw 16.623376623 MHz
T2 1 5.248231 GHz -10.63 dBm
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Report No.: 25640501R-RFUSV03S-A > D E K RA

Band Edge Data_802.11ac (20 MHz)

Test Frequency Measurement Level Limit

Result
(MHz) (MHz) (MHz)

5240 5248.751 <5250 PASS

802.11ac (20 MHz) / 5240 MHz

Ref Level 20.50 dBm Offset 1.00 dB RBW 200 kHz Date: 23.Apr.2025 12:42:57
Att 30dB SWT 284us VBW 1MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD
20.5 dB
Line1 —
10.5 dBm|
0.5 dBm M1
T T2
-9.5 dBm
-19.5 dBn
-29.5 dBn
-39.5 dBn
-49.5 dBn
-59.5 dBn
-69.5 dBn
-79.5 dBI
CF 5.24 GHz 1001 pts Span 40.00 MHz
Type Ref  Trc X-value Y-value Function Function Result
M 1 5.237483 GHz |-2.86 dBm
™ 1 5.231168 GHz -9.33 dBm Occ Bw 17.582417582 MHz
T2 1 5.248751 GHz |-8.86 dBm
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Report No.: 25640501R-RFUSV03S-A > D E K RA

Band Edge Data_802.11ac (40 MHz)

Test Frequency Measurement Level Limit

Result
(MHz) (MHz) (MHZz)

5230 5248.061 <5250 PASS

802.11ac (40 MHz) / 5230 MHz

Ref Level 20.50 dBm Offset 1.00 dB RBW 500 kHz Date: 23.Apr.2025 12:52:40
Att 30dB SWT 189us VBW 2MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD
20.5 dB
Line1 —
10.5 dBm|
0.5 dBm M1
T T2
-9.5 dBm
-19.5 dBn
-29.5 dBn
-39.5 dBn
-49.5 dBn
-59.5 dBn
-69.5 dBn
-79.5 dBI
CF 5.23 GHz 1001 pts Span 80.00 MHz
Type Ref  Trc X-value Y-value Function Function Result
M 1 5.214895 GHz |-2.78 dBm
™ 1 5.211938 GHz |-8.02 dBm Occ Bw 36.123876124 MHz
T2 1 5.248061 GHz |-8.36 dBm
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Report No.: 25640501R-RFUSV03S-A > D E K RA

Band Edge Data_802.11ac (80 MHz)

Test Frequency Measurement Level Limit Result

(MHz) (MHz) (MHz)

5210 5248.361 <5250 PASS

802.11ac (80 MHz) / 5210 MHz

Ref Level 20.50 dBm Offset 1.00 dB RBW 1 MHz Date: 23.Apr.2025 12:58:43
Att 30dB SWT 229us VBW 3 MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD
20.5 dB
Line1 —
10.5 dBm|
0.5 dBm M1
T 2
-9.5 dBm
-19.5 dBn
-29.5 dBn
-39.5 dBn
-49.5 dBn
-59.5 dBn
-69.5 dBn
-79.5 dBI
CF 5.21 GHz 1001 pts Span 160.00 MHz
Type Ref Trc X-value Y-value Function Function Result
M 1 5.193700 GHz -2.86 dBm
™ 1 5.171958 GHz -6.63 dBm Occ Bw 76.403596404 MHz
T2 1 5.248361 GHz |-8.02 dBm
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Report No.: 25640501R-RFUSV03S-A > D E K RA

Band Edge Data_802.11ax (20 MHz)

Test Frequency Measurement Level Limit Result

(MHz) (MHz) (MHz)

5240 5249.390 <5250 PASS

802.11ax (20 MHz) / 5240 MHz

Ref Level 20.50 dBm Offset 1.00 dB RBW 200 kHz Date: 23.Apr.2025 13:03:38
Att 30dB SWT 284us VBW 1MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD
20.5 dB
Line1 —
10.5 dBm|
M1
0.5dBm
T T2
-9.5 dBm
-19.5 dBn
-29.5 dBn
-39.5 dBn
-49.5 dBn
-59.5 dBn
-69.5 dBn
-79.5 dBI
CF 5.24 GHz 1001 pts Span 40.00 MHz
Type Ref  Trc X-value Y-value Function Function Result
M 1 5.243237 GHz |-1.79 dBm
™ 1 5.230569 GHz -7.74 dBm Occ Bw 18.821178821 MHz
T2 1 5.249390 GHz -7.11 dBm
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Report No.: 25640501R-RFUSV03S-A > D E K RA

Band Edge Data_802.11ax (40 MHz)

Test Frequency Measurement Level Limit Result

(MHz) (MHz) (MHz)

5230 5248.621 <5250 PASS

802.11ax (40 MHz) / 5230 MHz

Ref Level 20.50 dBm Offset 1.00 dB RBW 500 kHz Date: 23.Apr.2025 13:28:02
Att 30dB SWT 189us VBW 2MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD
20.5 dB
Line1 —
10.5 dBm|
M1
0.5dBm
T1 T2
-9.5 dBm
-19.5 dBn
-29.5 dBn
-39.5 dBn
-49.5 dBn
-59.5 dBn
-69.5 dBn
-79.5 dBI
CF 5.23 GHz 1001 pts Span 80.00 MHz
Type Ref  Trc X-value Y-value Function Function Result
M 1 5.212737 GHz |-0.60 dBm
™ 1 5.211218 GHz |-5.01 dBm Occ Bw 37.402597403 MHz
T2 1 5.248621 GHz |-6.59 dBm
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Report No.: 25640501R-RFUSV03S-A > D E K RA

Band Edge Data_802.11ax (80 MHz)

Test Frequency Measurement Level Limit Result

(MHz) (MHz) (MHz)

5210 5248.841 <5250 PASS

802.11ax (80 MHz) / 5210 MHz

Ref Level 20.50 dBm Offset 1.00 dB RBW 1 MHz Date: 23.Apr.2025 13:32:23
Att 30dB SWT 229us VBW 3 MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD
20.5 dB
Line1 —
10.5 dBm|
M1
0.5 dBm T T2
-9.5 dBm
-19.5 dBn
-29.5 dBn
-39.5 dBn
-49.5 dBn
-59.5 dBn
-69.5 dBn
-79.5 dBI
CF 5.21 GHz 1001 pts Span 160.00 MHz
Type Ref  Trc X-value Y-value Function Function Result
M 1 5.205040 GHz |-1.38 dBm
™ 1 5.171158 GHz |-3.89 dBm Occ Bw 77.682317682 MHz
T2 1 5.248841 GHz |-4.48 dBm
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